01D e tesseus et r TOIMUOD TEAY ‘OATEA ¥ OTD* Wk e ow e rrsterreses st s TOILUC]) JEIH HHHﬁﬂ_m
cID*c ...._-_.__..uu-q-_._-..-u..__.__._..._.._.__._..__.._._-._._......._-..._”_.m_..m_.ﬁu n.HﬁU..m.u.m_ ﬂﬂ ﬁ__uﬂ'.._ﬂ .__....._.u.u...u.....n“..w.—._u_.u..._..ﬂd:. ayelug Q_HU JISYSEATIET L
GT05G, sonfnsesrerscs s Terrere)0g IDA0D ‘ISYUSEBAYDOT ZT 000*G **ecrtrectevecerer(IBAY 1¥ 19TIND YITM) PIOITURH
cIo' ¢ EI I I I R TerrrasasssaTIARY .HH.D.N 1E o00* g LI rrerrcscrersrarar e QDY IDSEMTIETS
D.N.D_.m___ .._.'.._........_..._......_..._....._..._.....-—__.n'....”ﬂ.m Pﬂﬂﬂmghwﬂﬂﬁou ._"H.__._..—.H _UN ﬁ_Gﬁ_...W LR R R R - ++‘¢.+._+oi...a.'._-ﬁr.n_mu..=ﬂ.u“. .H_m..._”m".ﬁ_ﬂu..ﬁ._”.m
QF0"g *etsrrrrrrrerasrsrnaras s anATantagunoey ‘49N 61 Q=g rrrrsssrrrceset s r o (PTOFTURR 3STNENNE OL) 19¥SED
OBDZGE nmelslsia o *rerr2ATEA TOIjuUC) 3ESH ‘jyfremasiunc) BT 000°g rreresrsecescces(qUOTY 3% 32TINO YITM) PTOFTUEK
QF0°G **=srerrrrrararsnesarane s nuAraniagunon ‘uaIog AT DOQ'G *rresssresanns Trstresasssasiasssssaranrsrarqny
er0* g terrrssasssaasrarass s TnIAU0Y 1A ‘Xoa0g O oQot e FARAG A b St ra s s s s e s TOUTELDY
oTn" ¢ tHaRsrs v v s TRIANON JESH qu..ﬂu.mnuE.Hﬂ..ﬁ_H_. cT 000" ¢ .n.-.-......._.a......n.n......-.v.;.v.m.m.r;.;ﬁﬂu_w
010" ¢ ..._1._.._.._:.._..._.4--..-----.»-HGHD.EUU 1E8Q n_u._”@.__n-r.__m F1 oot ¢ ..._.__.__....-.«...«....._.-.._....-.-._“u._.u.uﬂ.m D_H.V u.w_u__.m.m.mu
H-H_U-.ﬂ .-_..l_.._.._.._.._.._.._.._..-..._....-..-..-............._...H.Q.HHF._._QU 1eay n.ﬂﬁnﬂﬂﬁ.ﬂﬁ. m"..n .D._U_U.._m_.. ._m.__._-u._.____.____._...___.._..._-_..-_..._.____._...___..__..__.--_....__u_...___ﬂ.ﬂ.ﬂ.m—

=i £
o

Hﬂﬂﬁﬂmbmmﬁ

dnoan SWey 1aed fay dnoxg DWEN 1IB4 Aay

MIAIA THIOTAXH - QTOAINYIN LSNVHXE—TI-¢ HHNDIA

=i} T=




MEATA AEA0TIXE - WHLSAS LSAVHXI—2-5 HHNDIL

-48-




08p*g  crerccccccrdmerd raTIynl o3 adrd TrRL ‘Iojulnsul TT
OLO"g -rrrrrrrccecesc-cccqgnugxy edid TTEL ‘I0309Tied 2T 090*G *Crtrtrirerrrrscrsicssssaeersroruneny ‘xeowdg QT
QLO"G "rrrrrretesescaaceannasaaiessarirasaryryy ‘odtd 1 090°C *crrrercrrererrisaasgarrIng 0} ad1d TTEL ‘dwell 6
oSt c .-..............-..u.u.u..-...-.....HWm-H.mmm mﬁmﬂ.ﬂ 1sneyxy .REHHU 0% coptg o8 4omie winiem o iwlaieladuiniatna nin ala e e p e 4 ST RITRY -hﬂﬂ.—HHﬂ._.H. 8
(11 R T e - T DLO'C *=ereeeresssistssteacasinananaaadrg [TEL ‘duvly 2
OFOTG "rrrrrrrrressasasacassscacaceccssnonuyyg ‘odTd 8T GEO'G """ rcrrrterrrrririsisiessssssesisissessciiiog g

ﬂ_mﬂ_im ....._............._.-...-..._..._..._.|..||..|_.|_._.._._.._._....._......-...-u_.._”ﬂm h..n ﬁ_h.ﬁ.._...m .|....|_.......-....-..................._.._.._...l.u.uﬂn_._..n TITEL nu—._m-u._nﬂ.ﬂhm m

- 11 I

Gﬂ.num .__..._..._.....__..-.-.._..._..._......-..-...._._.._.......-............._._.._.....u_...n._.—m m.n ﬂh_ﬂrm _...._...._.............._...._...._....._....u...u._._“-“q.m_.ﬂ“'_ﬂ_u.m.m._”.n.ﬂrﬂh ﬁ.H.Du..ﬁ._..—._.m.nhH ﬂ.
=¢=-n -11+.1!i\inttl!lll-l-l-l-li-mn.ﬂm HM:N#KH -Huumw..m.g hu.u.—” um.n'-n \t\tt.ill--.-.-ll-l-.-_-.i-.i-..-.i-.-_-.l--l.-llu..mam m

ﬂ-mmlm |.|...._.._......-._.-..-......_....._..||||ﬂﬂ..ﬂﬁ 1snBYXY nhmm.n—.ﬁ“_.._. ﬂ-.m os0*g .--.--»..»_._qu.q.....-l_._....__-.-._-.-..-.-...-.H“nﬁw.ﬁk.uﬁug N.

*

Gmclﬂ LR R R R R R -.H_NH.HHH.HGH. w_uﬂ.ﬂm Hmﬂ-d._.—unm HREEHU. eT osQ° e -...-...-+-.........|...._..........-.-_-._..-...-.-....-...-....-....-...............P.n._.—m 1

dnoan SWEN 1IEJ fay dnoxg auwey 3Ied Aoy

MATA TIAOTHXH - WHLSAS LENVHXT—F-S HANOIA




EXHAUST

5
NUlpen  GROUP PART NAME and DESCRIPTION Ty MODELS
5.000 - EXHAUST MANIFOLD (INCL. HEAT VALVE)
G=1-6 Manifold, With Outlet at front......:.:... 200310 1 F47, K100
5-1-10 Manifold, With Outlet at rear.....seseese. 201965 1 All
Manifold, Used with Dual Intake Manifeld,, 203374 1 F486
H=-1-3 Stud {to Plock) . . i.ciiacnanantasananara 200275 8 All
Stud (to Block) (Dual Manifold)......... 203611 & All
5-1-1 Stud (Ends and Center).......couceee0... 200312 3 All
Stud (Ends) (Dual Manifold).......e..... 200312 2 F486
3tud (Center) (Dual Manifold)........... 203375 1 F4B6
G-1-4 Retainer..vsvensnsasssassraravansnarsnsr SO02TT 8 All
Retainer (Dual Manifold)......oeessenes. 203352 B F486
5-1-9 Flatwasher (Ends)....:sceeceesannasecnnes. 200314 2 All
5-1-8 Flatwasher (Center).,......eovvnmcsnesss. 200315 1 All
5-1-5 LT o e e ey o T PR e T R ) L R e 200278 11 All
=-1-2 Gasket (to Block)........... o ] O T o P o 200279 1 All
5-1-7 Gasket (to Exhaust Manifold).............. 200319 1 All
Gasket (to Exhaust Manifold) (Dual
Manifold)..ossssnssssssssassssasnsnscssss 2S03I3ITH 1 F486
5.010 - EXHAUST MANIFOLD HEAT CONTROL
5=-1-24 ValvE, .o cocrnseranarasnsssrrrasaransncnsss 200324 1 All
Valve (Dual Manifold)...... v eennsecnnesas 203377 1 F4B6
J=1=12 Bhaft, s s arserasarsnra st s asaranennnsnens o SU0IEG 1 All
Shaft (Dual Manifold).......oenvemenmnanan 203378 1 F486
§=-1-13 BUSH T L e el riatatela s ehe ate tarnlatelslene 2l etal sie eTelaistelezls 200326 2 All
a-1-15 TILETMOB LA Lrr, Yalate s arelaialalels cholale oot elolets aleln ottt et 2 DT 21T, 1 All
5-1-14 Shield.... ... L D £ O A A O B LE B o 200328 1 All
5.015 - EXHAUST MANIFOLD HEAT
CONTROL COVER
5=-1-16 T o e e el dzlel=lat =l -t alelzl ==l ei=lela’ vi=l= 200329 1 All
9-1-23 SPRACEY i s aln us aje minieinielatatals]ela) vlnieTalmlaln alnn s sa . 200330 1 All
a-1-21 Bolt, 1/4" —.20 x 1" Hx. Hd. .c.ccecvunena 207 1 All
5-1-22 Lockwasher, 1/4" Med. .......cccecuueana 190 1 All
R e e e R e~ it e B O ST P e A L O T 200331 1 All
2.020 - EXHAUST MANIFOLD HEAT CONTROL
VALVE COUNTERWEIGHT
5-1-18 Counterwedght. ... .ot ierionnmrsananansanana 200332 1 All
Counterweight (Dual Manifold).......ovevens 203379 1 F486
5-1-1%9 B Y s T alt o i m o mem o e e e 200333 1 All
5-1-17 Screw, No. 10 - 32 x 3/4" Fil. Hd. 351. . 164 1 All
f-1-20 Hut, Ho., 10 = 32 HY, ..ieaesasrsasssssas 202 1 All
5.040 - EXHAUST PIPE
Pipe, Front Outlet Manifold...esseesssss2. 200211 1 F47, K100
Hut, 378" = 16 HX, ..vvsevevnsssannssass. 200278 2 F47, K100
GESl et s o risim atalaie oiats sln s 2 6 b s e nie s airastess v 200323 3 747, K100
Flange, Front Outlet Manifeld............. 200320 1 P47, K100
Stud, 3/8" - 16 x 3/8" - 16 x 2 1/8",,.. 201970 2 F47, K100
5-2-18 Pipe, Rear Outlet Manifold......eoveveses. 201547 1 All
Pipe (R.H.D.)ouuvuursvssnnrnransnnanassnss 203559 1  F485, K4Bl
Pipe (Dual Manifold)......ccsesnasesssessss 203380 1 F486

-50-

'n

D n




EXHAUST 5

Numaty  GROUP PART NAME and DESCRIPTION SR QY. MODELS
5.040 - EXHAUST PIPE (CONT’D.)
Stud, T/16" - 14 x 7716 x 14 x 1 5/8"... 201855 2 All
§-2-16 N e T I L e R e e e a aae e 426 2 All
5-2-15 GRS e T es s eleieln sl uls mlaie!s niasls eia sian +niele]smlen el SO L SOL 1 All
53.050 - EXHAUST PIPE HANGER
Hanger, Front OQutlet
Manifold. ... coussean:s sers 201377 1 F47, K100
g=2-14 Hanger, Rear Outlet at Flywheel
MEnEEold s v inlaleninln Housing cess 202782 1 All
Hanger (R.H.D.).......... vees 203560 i F485, K481
Hanger (Dual Manifold)... ee.. 203381 1 F486
o=2=-17 Belt, 5/16"™ - 18 x 5/8" Hx. Hd. ........ 208 2 All
Lockwasher, 5/716" Med., ......cicuasaueee 240 2 All
5-2-20 L A o ofe « fateinie slelalnls nle]nslnlsistslslalnlatalelnleneinls =it 200438 1 All
3-2-19 Bolt, 516" - 18 x 1 1/8" Hx. Hd. ...... 330 1 All
a-2-z Lockwasher, 5/716" Med., ....cccvvvsoanens 240 1 All
5-2-1 Nut, 5/16" = 1B Hx. Lt, sovavacasansescs 206 1 All
3.055 - EXHAUST MUFFLER
5=2-8 LR Ll ey et o e e e e B S S o S D0 H 200440 1 All
Muffler (Dual Manifold)........cococnuven . 203382 1 F486
5=2-13 Clamp, Exhaust Pipe to Muffler.....couveeus 200439 1 All
5-2-6 Belt, 5/16" - 18 x 1 1/8" Hx. Hd. ...... 296 1 All
Lockwasher, 5/16" Med., .......cccnemacun 240 1 All
HutEsdn 160 IR H®T o e e 2056 1 All
5.060 - EXHAUST MUFFLER BRACKET AND CLAMP
17-1-5 Bracket (to Frame€)..c.sescsnsronaranasnnsas 201376 1 All
5-2-3 Bolt, 3/8" — 24 x 578" Hx. Hd. ......... 638 4 All
ClnMP‘.+....+.+......,.- ... 201386 1 F47, F47C, K100, K101
Bolt, 5/16" - 1B x
11/8" Hx., HA. ...... e e 296 1 F47, F4TC, K100, K101
Lockwasher, 5/16"
Med s et els s an wia e e 2 PP 240 1 F47, F47C, K100, K101
Nut, 5/16" - 18 ;
I A PR HDRLON DL LI I 205 1 F47, F47C, K100, K101
Strap, SUPPOTt......... F47-34259, | ., 201388 1 F47, F47C, K100,,K101
Bolt, 5/16" - 18 x WF4TC-1, 028,982,
T/8B" Hx. Hd. ........ Kﬁ‘i?;ﬁgaiagél 209 3 F47, F47C, K100, K101
Flatwasher, 5/16" : :
L S VR B S 300 3 F47, F47C, ¥100, K101
Lockwasher, 5/16"
e e i 240 3  F47, F47C, K100, K101
Nut, 5/16" - 18 Ix. P 205 3 F47, F47C, K100, K101
LT G o o B Do 0.0 o oa D T ... 201387 3 F4T, F47C, K100, K101
Clamp {(Dual Manifold)..%....coiiesvascstes. 203383 1 F486
5-2-9 CLamn, P v et e | T... 203129 1 All
3-2-6 Bolt, 5/16" - 18 x after Serial
1 178" Hx, HA., ...::. FA4T7=34259, ata e 2906 1 All e
Lockwasher, 5/16" {F4TC-1,028,082 )
Med o e lae e alm e =Y e ate K100-60589, ™ 240 1 All
Nut, 5/16" - 18 Hx. .|KL101-2,003,831 |,... 205 1 All
9=2-11 Insulator (incl, Stud). ees 203130 1 All




5 EXHAUST

FIGURE PART
HUMBER GROUP PART HAME and DESCRIPTION HUMBER Qry.

MODELS

5.060 - EXHAUST MUFFLER BRACKET
AND CLAME (CONT'D.)

H5-2-12 Flatwasher, 5/16" after Serial
Lg. ssesesvsesccces | pa7 34550, e 300 1 All
Lockwasher, 5/16" F47C-1,028,982,
Med. .....oovvsenss] 100 g0589, e 240 2 All
Nut, 5/16" - 18 Hx. | w101 5 0o3.831 |-° 205 2 All
5-2-10 G BT e TP lala et i Tatata et als .. 203131 1 4ll
5.070 - TAIL PIPE
5-2-21 B paooDe0b000 00 C08000000 0000000 00000 o 200442 1 All
Pipe (Dual Manifold)..avesnvosncanncannnns 203384 1 F486
Bracket (to Frame)..... l... 201548 1 F47, F47C, K100, K101
Bolt, 5/16" - 12 x
3/4" Hx. Hd. Tap. ... atala 445 2 F47, F47C, K100, Ki01
Ha e e e elal ¢ e acl e e e +1s .e. 201394 1 F47, F47C, K100, K101
Bl tatalelats e atalstatetals - s 201393 1 F47, F4TC, K100, K101
Flatwasher, 5/16"
LE. sasasnnseass .a e mla 300 1 F47, F47C, K100, K101
Nut, 5/16" - 24 up to Serial
o o e e e tatalala o aY T e . |F47-34259, yate 299 1 F47, P47C, K100, K101
Cotter Pin, 1/16" {F47C-1,028,982,1
TR e Tale e o e atauls .« |[E100-50589, alala 298 1 F47, F47C, K100, K101
Bolt, 5/16" - 18 x K101-2,003,831
1 /BN HX. ouwwasnas . afels 296 1 F47, F47C, K100, K101
Lockwasher, 5/16"
Metl, sessocsaansanan . =lel= 240 1 F47, F47C, K100, K101
Nut, 5/16" - 18 Hx. . e 205 1 F47, F47C, K100, K101
Bushing (Rubber)....... «es 201392 1 F47, F47C, K100, K101
WaShEr . . o v e vt =i oawaas ess 201390 1 F47, F47C, K100, K101
Retainer........cee.-. «ea 201391 1 r47, F47C, K100, K101
: Clamp (Dual Manifold)......ccce... cerataae 203385 1 F4E6
5=2=7 CLAID T o o T Tt e [ S D05133 1 CAll
5=2af Bolt, 5/16" = 18 x
1 1/8" Hx, Hd, ..vrx-+ e 296 1 All
Lockwasher, 5/16"
Med, ..uvevvseseesrs-lafter Berial o 240 1 All ]
Nut, 5/16" - 18 Hx. .|F47-34259, g o 205 1 a1l
5-2-5 Bracket (to Frame)..... iF47C-1,028,982,pr. .. 203132 1 All
5-2-3 Bolt, 516" - 12 x K100-60589,
3/4" Hx. Hd. Tap. ...|K101-2,003,831 |... 445 2 All
5-2-4 Insulator (incl. Stud). vae 203134 1 All
Lockwasher, /16"
= etale 240 2 All .
Nut, 5/16" - 18 Hx. . M 205 2 All -
5-2-22 Deflector...... Az Tale uratulntulz{alnpe s a nlalala|a nlsturs atstatetn e LI 1 All \

-58.




	kfpm240047.jpg
	kfpm240048.jpg
	kfpm240049.jpg
	kfpm240050.jpg
	kfpm240051.jpg
	kfpm240052.jpg

